
 
 
 
 
 

SHORT TERM WET WEATHER OPERATIONAL PLAN (STWWOP) 
 
 

Prepared fo r  the  
Hampton Roads San i ta t ion  D is t r ic t  

 
Rev i s ion  Date :  March  29 ,  2012  

Vers ion  Number :  2 .3  
 

Prev ious Vers ions :  
2 .2        Jan  2012  
2 .1        Jun  2011  
2 .0        Sep 2010  
1 .0       Oc t  2007  

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



 Hampton Roads Sanitation District 
Table of Contents STWWOP  

 

ii 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page left blank intentionally. 
  



 Hampton Roads Sanitation District 
Table of Contents STWWOP  

 

iii 

TABLE OF CONTENTS  
TABLE OF CONTENTS ................................................................................................................................................ III 
[...]
This deployment represents a snapshot in time and will be changed in the future as conditions dictate.   The 
location and use of each bypass pump is recorded and made part of the Regional Hydraulic Model as 
necessary to appropriately simulate the pumping conditions at each site.  In addition, HRSD owns several 
portable pumps that are available to deploy as situations demand.  This includes five 4” pumps (3 South 
Shore and 2 North Shore), nine 6” pumps (5 South and 4 North), three 8” pumps (2 South and 1 North), one 
10” pump (South), and five 12” pumps (4 South and 1 North).  Use of these pumps is also recorded and 
incorporated into the RHM, when appropriate. 

2.2.1.3 Operational Settings 

The HRSD sanitary sewer system is comprised of gravity interceptors, pumping stations, force mains, 
pressure reducing stations, and pressure control valves (PCVs).  HRSD can use its PRSs and PCVs to lower 
the hydraulic grade line in upstream portions of the system. 

2.2.1.3.1 Pressure Control Valves 

HRSD operates pressure control valves at: 

• Route 199; 

• Wolf Trap; 

• Windsor; and 

• Williamsburg. 

These valves maintain a preset, higher hydraulic grade line in the portions of the system with rolling terrain to 
eliminate vacuum conditions at the high points in the system.  The value selected at each site depends on the 
elevation of the highest portion of the upstream force main system.  The PCVs typically have a parallel 
mainline valve that is kept closed to allow the PCV to control upstream system pressures.  During peak flow 
conditions, the friction loss in the pipelines can increase to a point where the need for a PCV to maintain 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-9 

upstream pressures is no longer necessary.  In these instances, the mainline valve may be opened if it will 
provide additional system capacity complementing the fully open PCV.  These PCVs are automated as to 
open and close as pressures in the system warrant. 

2.2.1.3.2 Pressure Reducing Stations 

Each of the HRSD PRSs is operated using pressure settings to control the starting, speed, and stopping of 
the pumps.  In most cases, the PRSs remain off until the discharge pressure increases to a level set point and 
the PRS operates attempting to maintain a suction pressure set point.  The pump speed will increase and 
additional pumps will be activated to meet this suction pressure set point.  Once the flow rate reduces to a 
point lower than the minimum speed pumping rate at the PRS, the PRS will de-activate until the next time it 
is required. 

The minimum pressure used for the suction pressure set point is dependent on the elevation of the force 
main interceptor system.  Similar to the PCV settings, the PRS is programmed to not create vacuum 
conditions by reducing the hydraulic grade line below the elevation of the force main.  HRSD has the ability 
to adjust the set points during extreme, long duration peak flow events to rebalance the existing system 
pumping. 

HRSD is also installing large, temporary bypass pumps at locations in the system to act as temporary pressure 
reducing stations until the LOS is selected and a permanent facility can be designed and installed.  Planning is 
currently underway to install this solution at the (future) Wilroy PRS site to assist with lowering the hydraulic 
grade line in the downtown Suffolk area.  Other locations included in the CIP for this approach include the 
(future) Elbow Road PRS site. 
  



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-10 

2.2.2 Treatment Plant Specific Actions 

The following sections provide treatment plant specific details on how each location handles peak flows. 

2.2.2.1 Army Base Treatment Plant 

 
401 Lagoon Road 
Norfolk, Virginia 23505 
As of September 2010 
Plant Manager: Brian McNamara 
Phone: 757-440-2521 

 

 

 

 
Table 2-3.  Army Base Treatment Plant Profile 

Receiving Stream Elizabeth River 

Operation Startup 1947 (11-MGD primary) 

Permitted Design Flow 18 MGD 

Peak Hydraulic Capacity 36 MGD 

Average Daily Flow (2009) 12.27 MGD 

Level of Treatment Secondary with chemical phosphorus removal 

Solids Management Incineration  

Disinfection Method Liquid sodium hypochlorite and sodium bi-sulfite 

Disinfection Process Chlorination (plus de-chlorination) 

This facility is designed to process an annual average flow of 18 MGD of wastewater.  The facility is designed 
for a peak day hydraulic flow of 36 MGD.  Current typical average daily flows range from 9 to 18 MGD.  In 
the event of a power failure, the facility is equipped with an emergency diesel generator to supply full electric 
service to the plant.   

The facility is staffed 24/7 allowing operations to appropriately react to wet weather events.  Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes which are not in service 
into service: 

o Bar screens 
o Grit channels 
o Primary clarifiers 
o Aeration tank 
o Secondary clarifiers 
o Contact tank 

• Based on hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment or 
operations: 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-11 

o Incinerator 
o Centrifuge 
o Return activate solids pumping 
o Waste activate solids pumping 

 The facility is currently under construction of improvements to a 5-stage Bardenpho for nutrient removal.  
The above wet weather procedures will not be impacted when the new facility becomes operational. 

 

2.2.2.2 Atlantic Treatment Plant 

 
645 Firefall Drive 
Virginia Beach, Virginia 234545 
As of September 2010 
Plant Manager: Erwin Bonatz, Jr., PE 
Phone: 757-821-7402 

 

 

 

Table 2-4.  Atlantic Treatment Plant Profile 
Receiving Stream Atlantic Ocean 

Operation Startup 1983 (36-MGD secondary) 

Permitted Design Flow 54 MGD 

Peak Hydraulic Capacity 135 MGD 

Average Daily Flow (2009) 25.66 MGD 

Level of Treatment Secondary 

Solids Management Land application 

Disinfection Method Liquid sodium hypochlorite 

Disinfection Process Chlorination 

This facility is designed to process an annual average flow of 54 MGD.  The facility is designed for a peak day 
hydraulic flow of 135 MGD.  Current typical average daily flows range from 25 to 34 MGD.  In the event of 
a power failure, the facility is equipped with emergency diesel generators to supply full electric service to the 
plant. 
 
The facility is staffed 24/7 allowing operations to appropriately react to wet weather events.  Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes which are not in service 
into service: 

o Bar screens 
o Grit removal tanks 
o Primary clarifiers 
o Aeration tanks 
o Secondary clarifiers 
o Contact tanks 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-12 

• Based on actual hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment or 
operations: 

o Centrifuges 
o Return activated solids pumping 
o Waste activated solids pumping 

 

2.2.2.3 Boat Harbor Treatment Plant 
 
300 Terminal Avenue 
Newport News, Virginia  23607 
As of September 2010 
Plant Manager: Christel Dyer 
Phone: 757-244-1671 

 

 

 
Table 2-5.  Boat Harbor Treatment Plant Profile 

Receiving Stream James River (lower ) 

Operation Startup 1948 (12-MGD primary) 

Permitted Design Flow 25 MGD 

Peak Hydraulic Capacity 50 MGD 

Average Daily Flow (2009) 15.10  MGD 

Level of Treatment Secondary with phosphorus removal 

Solids Management Incineration  

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 

Disinfection Process Chlorination (plus dechlorination) 

This facility is designed to process an annual average flow of 25 MGD.  The facility is designed for a peak day 
hydraulic flow of 50 MGD.  Current typical average daily flows range from 10 to 20 MGD.  In the event of a 
power failure, the facility is equipped with an emergency diesel generator to supply full electric service to the 
plant.   

The facility is staffed 24/7, allowing operations to appropriately react to wet weather events.  Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes which are not in service 
into service.  This may include: 

o Grit channel 
o Primary clarifier 
o Aeration tank 
o Secondary clarifier 
o Contact tank 

• Based on actual hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment or 
operations: 

o Return activated solids pumping 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-13 

o Waste activated solids pumping 
o Centrifuge 

2.2.2.4 Chesapeake – Elizabeth Treatment Plant (CETP) 

 
 
5332 Shore Drive 
Virginia Beach, Virginia 234555 
As of September 2010 
Plant Manager: Jeffrey Lane 
Phone: 757- 318-3601   

 

 
Table 2-6.  Chesapeake-Elizabeth Treatment Plant Profile 

Receiving Stream Chesapeake Bay 

Operation Startup 1968 (8-MGD secondary ) 

Permitted Design Flow 24 MGD 

Peak Hydraulic Capacity 60 MGD 

Average Daily Flow (2009) 21.10 MGD 

Level of Treatment Secondary with phosphorus removal 

Solids Management Incineration  

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 

Disinfection Process Chlorination plus dechlorination 

The CETP underwent a major upgraded in 2005 to 2007. New construction cost approximately $35 million 
and included new headworks with center flow band screens and forced vortex grit removal systems, new 
aeration influent and effluent channels, new secondary clarifiers, and two new RAS pump stations. 

This facility is designed to process an annual average flow of 24 MGD. The facility is designed for a peak day 
hydraulic flow of 60 MGD. Current typical average daily flows range from 16 to 20 MGD. In the event of 
power failure the facility is equipped with an emergency diesel generator sized to operate the entire plant. 

The facility is staffed 24/7 allowing operations to appropriately react to wet weather events. Depending on 
the event, operating options include: 
• Switch to emergency generator power prior to or during extreme weather event based on power grid 

availability 
• Based on actual hydraulic need, place additional, available unit processes, which are not in service, into 

service: 
o Center flow band screens 
o Grit classifiers 
o Aeration tanks 
o Secondary clarifiers 
o Contact tanks 

 
 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-14 

2.2.2.5 James River Treatment Plant 

 
111 City Farm Road 
Newport News, Virginia  23602 
As of September 2010 
Plant Manager: Robert J. Rutherford, PE 
Phone: 757-833-1741 

 

 

 

 
Table 2-7.  James River Treatment Plant Profile 

Receiving Stream Warwick River 

Operation Startup 1967 (5-MGD secondary) 

Permitted Design Flow 20 MGD 

Peak Hydraulic Capacity 50 MGD 

Average Daily Flow (2009) 13.69 MGD 

Level of Treatment Secondary with phosphorus removal 

Solids Management Nutri-Green® compost 

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 

Disinfection Process Chlorination (plus dechlorination) 

This facility is designed to process an annual average flow of 20 MGD.  The facility is designed for a peak day 
hydraulic flow of 50 MGD.  Current typical average daily flows range from 11 to 15 MGD.  In the event of a 
power failure, the facility is currently equipped with an emergency generator system connected to the all of 
the liquid treatment portions of the plant and not connected to the solids handling portion of the plant.  
When the present upgrade is complete in late 2011, the entire facility will be connected to the emergency 
generator system.   

The facility is staffed 24/7 allowing operations to appropriately react the wet weather events.  Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes which are not in service 
into service: 

o Bar screens 
o Grit tanks 
o Pre-aeration tanks 
o Primary clarifiers 
o Aeration tanks 
o Secondary clarifiers 
o Contact tanks 

• Based on actual hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment or 
operations: 

o Gravity belt thickening 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-15 

o Centrifuge 
o Return activated solids pumping 
o Waste activated solids pumping 

This facility is currently under construction improvement to an IFAS system for nutrient removal.  The above 
wet weather procedures will not be impacted when the new facility becomes operational. 

 

2.2.2.6 Nansemond Treatment Plant 

 
6909 Armstead Avenue 
Suffolk, Virginia  23435 
As of September 2010 
Plant Manager: William Balzer, PE 
Phone: 757-638-7361 

 

 

 
Table 2-8.  Nansemond Treatment Plant Profile 

Receiving Stream Hampton Roads/James River 

Operation Startup 1983 (10-MGD secondary) 

Permitted Design Flow 30 MGD 

Peak Hydraulic Capacity 75 MGD 

Average Daily Flow (2009) 18.28 MGD 

Level of Treatment Secondary plus biological nutrient removal (BNR) 

Solids Management Incineration at another plant site (ash recycled for construction fill) 

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 

Disinfection Process Chlorination (plus dechlorination) 

This facility is designed to process an annual average flow of 30 MGD.  The facility is designed for a peak 
hydraulic flow of 75 MGD.  Current typical average flow rates range from 15 to 18 MGD. In the event of a 
power failure, the facility is equipped with emergency diesel generators to supply full electric service to the 
plant. 

The facility is staffed 24/7 allowing operations to appropriately react to wet weather events.  Depending on 
the event, operating options include: 

• Proactively switch to emergency generator power prior to extreme weather or during wet weather 
based on power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes into service: 
o Bar screens (automatic and manual) 
o Grit channels 
o Primary clarifiers 
o Anaerobic/Anoxic/Aerobic tanks 
o Aeration tanks 
o Secondary clarifiers 
o Contact tanks 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-16 

o Equalization/holding pond 
o Effluent pumping 

• Based on actual hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment or 
operations: 

o Centrifuge 
o Nitrified recycle solids 
o Return activated solids 
o Waste activate solids 

The facility is currently under construction improvement to a year round biological nitrogen removal process.  
The above wet weather procedures will not be impacted when the new facility becomes operational. 

 

2.2.2.7 Virginia Initiative Treatment Plant 
 
4201 Powhatan Avenue 
Norfolk, Virginia 23508 
As of September 2010 
Plant Manager: Sami Ghosn, PE 
Phone: 757-440-2501 

 

 

 
Table 2-9.  Virginia Initiative  Plant (VIP) Profile 

Receiving Stream Elizabeth River 

Operation Startup 1948 (20-MGD primary, formerly the Lamberts Point Plant) 

Permitted Design Flow 40 MGD 

Peak Hydraulic Capacity 80 MGD 

Average Daily Flow (2009) 34.44 MGD 

Level of Treatment Secondary plus biological nutrient removal (BNR) 

Solids Management Incineration  

Disinfection Method Liquid sodium hypochlorite and sodium bi-sulfite 

Disinfection Process Chlorination (plus de-chlorination) 

This facility is designed to process an annual average flow of 40 MGD of wastewater.  The facility is designed 
for a peak day hydraulic flow of 80 MGD.  Current typical average daily flows range from 25 to 30 MGD.  In 
the event of a power failure, the facility is equipped with an emergency diesel generator to supply full electric 
service to the plant.   

The facility is staffed 24/7 allowing operations to appropriately react to wet weather events.  Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability. 

• Based on actual hydraulic needs, place additional, available unit processes which are not in service 
into service: 

o Bar screens 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-17 

o Grit channels 
o Primary clarifiers 
o Aeration tank 
o Secondary clarifiers 

• Based on actual hydraulic needs,  reduce internal recycle flows, deactivate non-critical equipment or 
operations: 

o Incinerator 
o Centrifuge 
o Internal recycle pumping 
o Waste pumping 

2.2.2.8 Williamsburg Treatment Plant 

 
300 Ron Springs Road 
Williamsburg, Virginia  23185 
As of September 2010 
Plant Manager: Mike Parsons 
Phone: 757-258-6441 

 

 

 

 
Table 2-10.  Williamsburg Treatment Plant Profile 

Receiving Stream James River (lower ) 

Operation Startup 1971 (9.6-MGD secondary) 

Permitted Design Flow 22.5 MGD 

Peak Hydraulic Capacity 45 MGD 

Average Daily Flow (2009) 10.14 MGD 

Level of Treatment Secondary with phosphorus removal 

Solids Management Incineration  

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 

Disinfection Process Chlorination (plus dechlorination) 

The Williamsburg Treatment Plant is permitted to handle an annual average design flow of 22.5 MGD. The 
facility is designed for a peak day hydraulic flow of 45 MGD. Unlike other HRSD plants, Williamsburg 
typically does not see as high of peak flows. In the event of a power failure, the facility is equipped with an 
emergency diesel generator to supply full electric service to the plant. 

The facility is staffed 24/7 allowing operations to appropriately react to wet weather events. Depending on 
the event, operating options include: 

• Switch to emergency generator power prior to extreme weather or during wet weather based on 
power grid reliability.  

• Based on actual hydraulic needs, place additional, available unit processes which are not in 
service into service: 
o Bar screens 



 Hampton Roads Sanitation District 
2. Standard Operating Procedures STWWOP 

2-18 

o Grit channels 
o Primary clarifiers 
o Aeration tank 
o Secondary clarifiers 
o Contact tank 

• Based on actual hydraulic needs, reduce internal recycle flows, deactivate non-critical equipment 
or operations 
o Incinerator 
o Centrifuges 
o Return activated solids pumping 
o Waste activated solids pumping 

• At between 32-36 MGD, the control system automatically diverts a portion of the primary 
effluent flow from the intermediate treatment process to the aeration basins so the total 
hydraulic capacity is not limited by the intermediate pumping capacity. 

• At between 32-36 MGD, open second effluent outfall that is identical to the first, to allow 
treated effluent out of the plant. 
 
 

2.2.2.9 York River Treatment Plant 
 
515 Back Creek Road 
Seaford, Virginia  23696 
Plant Manager: Andy Nelson 
Phone: 757-833-1770 

 

 
Table 2-11.  York River Treatment Plant 

Receiving Stream York River 

Operation Startup 1983 (15-MGD secondary) 

Permitted Design Flow 15 MGD 

Peak Hydraulic Capacity 37.5 MGD 

Average Daily Flow (2009) 12.38 MGD 

Level of Treatment Secondary with phosphorus removal 

Solids Management Nutri-Green compost/Incineration 

Disinfection Method Liquid sodium hypochlorite and sodium bisulfite 